«

—

[

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

~ Q ,1./ 2 o //Um“\Nuuwwwwwwwwwmmmmmwwwwwm
;rm o \ / VA KM 11111 |
10_ +~ // / w e QM . WVA,/\ .
© A\A\K . \\\\Am_lﬁ%l\ IIIII A /W“%M/
o — /7 Py e e AN
— / \ o’ \ N /umwmw AN
/ /7 \ AU\
2 \\ Q..ﬂ\ \\ \ \ \III/ //H/./
NN - M/ -/ / A /,kw
@ 2l (P
\ I[M // d \““\““NWW”W //\\ ,.r//////
// { / \ // \\\N-Nmmmwwmmwmwww ® m
\ S LN
N A s S
AN L o % yy \
Gresl \ A %
AR\ S
/ AN mm ﬂ N \ ,
\\ \\ / mmm»/\ w : <Ji =* ?\INS Q
\ Va4 \‘\mﬂ \' N. ,x mmww, / ’ Nu
¥ :ﬁgm& N — s’ =
\ \ 3
/\ —, Arw M \\\\ M /er 0 \y Lo A e - O
A \ .Q %.\ / mw wJJ i m
AN S
0 A \»/ \ | ~ / / | LT 2
< ‘S Al v \ /& . %---,& 7 -
/ A RD/ AN,, “w“un/\. w e / / \\ /7 @\ . :
SN | TN )
D\ N\ v/ ~—
A — \ AT \ , A /
P/, 7 \/ ,//w«\ ¢ / mV\\\ N/
©” Falryan 250 ﬂmm\ ) L —— P
7 mmw‘ .m /,/ \ / \ w / \ °
2 _ V\kwmw / === / \ X,
WJ MHW T T AWWW mm_v /n”m“ \“&WM I:M, / i \\“\\ \V/Wﬂﬂlw,‘\ ﬂ////
= . BNy )T
2 VA\ \ mmfumu/v\w <z \ o 2
< SR g WS T
O \\ / LW AN c /
3 e’ AT | G
(@] N P / N _7 \\
AN - ) ~ - \ y o /W\nu\
S S/
2—\ly  *—Q/
o/ ,szA /



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

42" Deck Assembly

Page 2 of 67

Ref#  Part Number Qty S/P/F  Description
1 603-0316 1 Housing Ass'y, 42" Mower Deck Code 0498
777-1426 1 S Label, Danger, Top of Deck
777-9192B 1 S Label, Safety, Top of Deck
2  603-0580 1 Rod Ass'y, Engagement
3 703-1693 1 S  Bracket, Hinge Mounting
4  703-2559 1 Bracket, Stop Code 0498
5 703-3237 1 /P Shield, RH Pulley Code 0498
6  703-2945 1 Shield, LH Pulley Code 0498
7  710-0258 3 S  Screw, Hex Cap, 1/4-20 x .62
8 710-1260 3 S  Screw, Hex Wash Hd TT Tapp 5/16-18 x .75
9 710-3008 1 /P Screw, Hex Cap 5/16-18 x .75 GR5
?10 711-0792 1 S  Pin, Hinge, .25 Dia x 6.75 Lg
11 711-3314 1 S Pin,Roller, 1/2 x 7.31
12 711-3358 1 Pin, 42" Deck Roller
13  712-3006 3 /P Nut, Hex, 1/4-20
14  712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
15  712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18
16  714-0115 2 S  Pin, Cotter, 1/8 x 1.0
17  715-3003 2 /P Pin, Spirol, 3/16 x 3/4
18  726-0106 1 S Cap, Speed Nut
19  731-3005 5 /P Roller
20 731-1032 1 S  Deflector Ass'y, Chute (Includes Ref No 3, 10,
18 & 21)
21  732-0602 1 S  Spring, Torsion
22  732-0802 2 Spring, Compression
23  732-0851A 1 /P Spring, Extension
24 736-0160 2 S  Washer, Flat, .536 x .93 x ,05
25  736-0192 1 S  Washer, Flat, .531 x .93 x .90
26  736-0270 3 /P Washer, Bell, .265 x .75 x .062
27  738-0213 1 /P Bolt, Shoulder, .498 x 1.45:3/8-16
28  747-3013 2 /P Pin, Mower Support
29  750-0151 1 S  Spacer, .550 x .750 x .965
30 777-1584 1 S  Graphic, Danger Cut Finger

WWW.mymowerparts.com



Page 3 of 67

o]
[«5]

447

S, ArrondiimeRl L =

A N
T )

P )

m=m g,

=

[ [=

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

42" Deck Drive And Spindle Assembly

742

%J

B

80000 oo g

=]

i
\\ |

w M~ Q) < [ e R ¢ #]
— NN M o) NN ™

o

J: é\

\

IALH

/

Lo

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

42" Deck Drive And Spindle Assembly

Page 4 of 67

Ref#  Part Number Qty S/P/F  Description
1 603-0316 1 Housing Ass'y, 42" Mower Deck Code 0498
2 603-0581 1 Pivot Arm Ass'y, Double Pulley Code 0498
3 603-0584 1 S  Plate Ass'y, Deck Mounting Code 0498
4  703-3147 1 S  Arm, Idler Pivot Code 0498
5 710-0520 1 /P Screw, Hex Cap, 3/8-16 x .75 GR5
6 710-1260 8 S  Screw, Hex Wash Hd TT Tapp 5/16-18 x .75
7  710-1336 2 S  Bolt, Spindle, 3/4-16 x 4.25
8 710-3008 1 /P Screw, Hex Cap, 5/16-18 x .75 GR5
9 710-3151 1 /P Screw, Hex Cap, 5/16-18 x 4.25 GR5
10 710-3178 2 /P Bolt, Carriage, 3/8-16 x .75
11 712-0239 1 S Nut, Hex Center Lock, 1/2-20
12 712-0431 3 S  Nut, Hex Flange Lock, 3/8-16
13  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
14  712-3078 2 /P Nut, Hex Flange, 3/4-16
15  716-3020 2 S Ring, Internal Snap
16  721-3018 4 S Seal, Oil. 1.25 x 1.874 x .25
17  732-0850 1 S  Spring, Extension, 1.0 OD x 6.14
18 736-0100 1 /P Washer, Flat, .513 x 1.25 x .036
19 736-0179 1 S  Washer, Flat, .5x1.25x .10
20 736-0187 1 /P Washer, Flat, .64 x 1.24 x .06 Hdn
21  736-0188 3 /P Washer, Flat, .76 x 1.49 x .06 Hdn
22 736-0290 1 /P Washer, Flat, 5/8 x 1.0 x .063
23  737-3000 3 S  Fitting, 3/16 Drive Lube
24  738-0988 1 Spacer, Shoulder
25  741-0338 2 /P Bearing, Flange, 3/4 ID x .52
26 741-0524 2 S Bearing, Ball, .625 x 1.57 x .47
27  741-3028 4 S Cone, Bearing
28  741-3029 4 /P Cup, Bearing
29 741-3031 2 S  Spacer, Bearing
30 748-3065 4 S  Spacer, Deck Spindle
31 750-0656 1 /P Spacer, .50 x .75 x .2.25
32 750-3164 1 Spacer, .635 x 2.0
33  750-3190 2 S  Spacer, Bearing, .78 x .963 x .7777
34  750-3191 2 Spacer, Bearing 1.615 x 1.86 x .8427
35 754-3092 1 S  Belt, Spindle, A-Section x 64.1
36 754-3091 1 S Belt, PTO, B-Section x 70.0
37  756-0627 1 S  Pulley, Flat Idler, 3.5 OD
38  756-3089 2 V-Pulley, 4.0 Dia
39 756-3103 1 Pulley, Double
40  759-3830 2 Blade, 3 in One, 21.20 Lg
759-3969 2 Blade, Low Lift
41  618-3129 2 S  Spindle Assembly, Blade (Includes Ref Nos
16, 27, 28, 29, 33 & 34)
42  736-0258 1 /P Washer, Flat

WWW.mymowerparts.com



Page 5 of 67

> "
‘\I.n.n” ) ). s, A
, M\ g | A%,
- , AN \ y SN RS
.nm ) | ? 2 i) \ J ) IT
”u”.uu 7 _” \\ \ \ ..mv\ ,\\ ﬂl.n
! . 7 \ / %
// ,,/fw _\\ \W\ » Lm,“mmnmu.. N / mﬁ/ £ \m.w _
\IEgy ™~ Ny ,ﬁmn
f S
o W =
=) /!
-

o Q0
)

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

242
Air Intake And Filter

N

WWW. My mMOWerparts.com




742

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Air Intake And Filter

Page 6 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-12-743-04 1 S  Kit, Air Cleaner (Includes 2-11)
2 KH-25-341-03 1 /P Knob, Air Cleaner Cover
3 KH-12-096-24 1 S  Cover, Air Cleaner
4 KH-12-083-08 1 S Element, Precleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-12-083-05 1 S  Element, Air Cleaner (Includes 7)
7 KH-12-032-10 1 Seal
8 KH-12-094-05 1 Base, Air Cleaner (Includes 9-10)
9 KH-12-072-05 1 Stud, M6 x 1.0 x 66
10 KH-12-086-01 2 Screw, #1 Hi-Lo Thread Forming
11 KH-12-041-02 1 /P Gasket, Air Cleaner

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 67

742

Battery, Electrical Components And Switches

\\n.., \ﬁwwwuu;

AN T

N5 /A

N o )/
»%) W \ //
e
M \Q/A\ \ W\WV
N\\\n &\x Y
2 Ks] \\“\ 4
La\”ﬁ - ) ,,,
\I." 77 h\U/ \\\ y
NS/
7
7
/
/ b

FW A

““““ , /

/

o S

©
~

I~

-~

L0
o
) oo Q
ol t o\ N (o]
e | 4
32
]
T
& o
o

ko) o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Battery, Electrical Components And Switches

Page 8 of 67

Ref#  Part Number Qty S/P/F  Description
1 629-3033 1 Wire Harness, Main
2 629-3037 1 Wire Harness, Engine Includes Ref. Nos. 30
3  629-3039 1 Cable, Battery, Red - 6 Ga. 24.75 in Includes
Ref No. 37
4  629-3040 1 Cable, Battery, Red - 6 Ga. 14.75 in Includes
Ref No. 33
5 629-3041 1 Cable, Battery, Black - 6 Ga. 8.75 in Includes
Ref No. 25
6  759-3476A 1 S  Key, Ignition (Set of 2)
7  703-2809 1 S  Bracket, Indicator Bulb Mtg.
8 703-2836 1 Bracket, Headlight Mtg. Code 0498
9 703-3149 1 S  Strip, Battery Retainer
10 710-0134 6 /P Bolt, Carriage, 1/4-20 x .62
11  710-0425 2 /P Screw, Machine, #10-24 x 5/8
13  710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 GR5
14  710-3015 2 /P Screw, Hex Cap, 1/4-20 x .75 GR5
15 712-0161 2 /P Nut, Hex Insert Lock, #10-24
16  712-0271 2 /P Nut, Hex Sems, 1/4-20
17  712-0291 2 S  Nut, Hex Center Lock, 1/4-20
18  712-0397 2 S Nut, Nylon Wing, 1/4-20
20 712-3010 2 S Nut, Hex, 5/16-18
21  712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
22  712-3071 1 S  Nut, Hex Sems, #10-32
23  723-0455 1 Foam Protector, Indicator Light
24  725-0157 3 /P Cable Tie
25  725-0340 1 Cover, Battery Terminal - Black
26  725-0453F 1 S  Battery
27  725-1346 1 S Nut, Ignition Switch, 5/8-32
28  725-1347 1 /P Cap, Ignition Switch
29  725-1365 2 S  Bulb, Indicator
30 725-1656 1 Fuse, Mini, 20Amp
31 725-1718 1 S Relay
32 725-3001 1 S  Solenoid Switch
33  725-3007A 1 /P Cover, Battery Terminal - Red
34  725-3163 1 S  Switch, Ignition
35  725-3164A 3 S  Switch, Plunger Safety
36  725-3233 1 S  Switch, PTO
37  725-3237 1 Cover, Terminal - Red
38  725-3250 1 S  Headlight Assembly
759-3864 1 S  Bulb, Headlight - Only
39 725-3251 1 S  Sensor, Voltage
40  725-3253 1 S  Switch, Seat
41  726-0349 2 S Retainer, Ratchet
42  731-3184 1 Bezel, Headlight
43  731-3233 1 Tray, Battery
44  732-0816 1 Spring, Switch Mounting
45  736-0119 2 S  Washer, Lock , 5/16
46  736-0270 2 /P Washer, Bell, .265 x .75 x .062
47 736-3006 3 /P Washer, Int./Ext. Lock, 1/4 ID
49  747-3347 2 Rod, Battery Retainer
50 783-0462 1 Bracket, PTO Switch Retainer

WWW. mymower parts.com



Page 9 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

%,

AE- L]Vit
\\\\nnlﬁﬂWI

™ ] \
\
\ )
/ , \\\n/mmnu, \..m
o /.,ﬂ \‘An
/ \ \nﬂuﬂ/ \

\ Ve //ﬂ//
\ V ,/

/ L]
A

@)
O
(0]
&
\\.\ n,‘b (@
V| O
— AW//. [ W
R\, Y
///V, _y\“\ / i ,.,,U”/ =
N\ ol e\ &
N 1N
\ sy 2
l'l === _
/I/ m
/ -
\
\
\¢ A\ R — -
0 .”,/W\ //ﬂ ,// ~ AW_ ) //
m m_mny fw | 7 B J,v
% %w ol \ y \ o \\
\ “\“ [ e W_ lv \ \
5 \ # \\ \\ / \\
= \\ \\\ \ \‘\ | \ \
< / 7/ /A
o> - U N s
2 . A\ LISNA
n SN AN = ~
Q N G %
= \vy \ NIEI =N V.v @m 4
T TN N N
- oy ! // N //
5 A \
= SIS it <Y ///
3 N
S \

R



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z42
Blower Housing And Baffles

Page 10 of 67

Ref#  Part Number Qty S/P/F  Description

1 KH-M-0545010 15 /P Screw, Hex Flange, M5 x 0.8 x 10
2 KH-12-096-33 1 Cover, Starter
3  KH-12-027-36 1 Housing, Blower
4  KH-M-0545010 5 /P Screw, Hex Flange, M5 x 0.8 x 10
5 KH-12-314-10 1 Guard, Grass Screen
6 KH-12-063-05 1 Baffle, Intake Side
7 KH-12-063-08 1 /P Baffle, Cylinder Head
8 KH-12-313-03 1 Grommet, Spark Plug Lead
9 KH-12-063-01 1 S  Baffle, Cylinder

10 KH-12-146-07 1 /P Plate, Blower Housing

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 67

742

Body Cover Panels

\ “uu\“\ e, \
i ,ﬂm/ﬁ
g~ 3\ LN A
[ ~—— ) Va 8 Aw/ NV / “'
a4 ] Y A s v/ m ¢ 5 N& X =3\ AL\
i 7 ! /A N e I \ g an SN V I\ =1
) W= A0 Nt
- LW‘ NG \ \ \ \\ .M.ﬁ 77 .o\ ! rw_io Ja // \\mavww« //nﬁr,i 2 < \
N MWM%WNMN,”/WM « § \\WWN ( ,L._ Imu ,N/ II_IHV / /ﬂ/ // \V/ &Nuk“\ AAW\ z / ”ﬂ..///V\ @\ \\ / \NVHHMWWWWIIAU-II/.'J”””HHF: - /AH_
W ; mmww /Av N““WN\\\\\\Umw / r / , \Y/Wﬂw / N //, \ \“ “ “v // Axro \\\A// \ \yy,ve \“ / (v.n NWWNNW/MMMl /// /vv P
SO L — W\ \ \ i o AN\ Y/ \ O\
o LNV = A\ X W No WSO \ am\\ Y/ A\ N/ my AN\
1 Y A A\ // AN WV 7EVA R & - \\ @ /A /A MW/\@ / / “ N,A/u..m \ i
/ﬂ | / / \ \ / \ \\A/ N ,myo_\\\u\&nyﬁ / . /K\“ N ;Am V\\m, b= \\ e ”,W/ // \
// ; \ \ // // A/ / /JM(“Wv\, vA\ y mz_ . hﬁ, mxk ey Y \ / ;..N/ 0 vaw RVAAUN
\ N7/ m A \: e
\ | ,5 / / /// / \“\ n\v yv_/ ,Am._m/ >/ A\ ,mN.MTQ\\W\ M%/H
- \ \ \ B NN V. . 7 o
v // // /// &\\ “\ Mm, \\\V\QU \\\\ A // \\ .,R .J”/
o \\\\/ / ,,M “ \\\n mv y / e D ) m\, vm \ \ * \“““UI/// \ww
" \NEE_ v A DA
AN Iyl / Py e 3 /A | AL
Q /V = _Awm-,,/ ,\\ % \ ) [ r\u&\u | “ww\
/, ) / i/ /_M/ ,/W \\ / ,,A ,m”//m \mm,\nmmmnu f \ \“ /
,-
S e / \/ /”a\\ /// /w / m //n.\ \“\\
. /// W\\.HV/\,‘ N v \Lh/ <t N / // V\A \ ,.V 0 \““\
. WemE N\ ¥ 0= g o ./:/JA o v/ U =N Y/
- NN )\ . 3 % /4
T b ) E /m_ 5 \ T // 4 5/ Ny
AN L — 4 e
/ it 1\ VW\ / ”mm mwmwwwnmw / / / (e
k \NH,L\ : .\\ m‘ .ﬁ <
L A
/
//
N“\ \\Hn.\.mm Aq_ \
A(m umv\\ Amaawv \ /
A \
_ M o)
\ \ 1
N \
/ﬂﬂ/ @ //! /
//1-. A\n“v
&= ||\\||||...‘ \MW.MHu 4
| \“\ AM MWQ
=R -
&5 ey ./ |
\
(@)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Body Cover Panels

Page 12 of 67

Ref#  Part Number Qty S/P/F  Description
1 603-0347 1 Handle Ass'y, Latch
2 603-0467 1 S  Bracket, Latch
3 603-0578 4 Plate Ass'y, Body Mounting
4  631-3005 2 Handle, Control
5 703-2648 1 Bracket, Bellow Retainer
6  703-2928 2 Hinge, Body
7  703-3078 1 S  Plate, Latch Mounting
8 710-0376 8 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
9 710-0425 2 /P Screw, Pan Hd, #10-24 x .625
10 710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
11  710-0642 4 /P Screw, Hex Wash Hd. Tap 1/4-20 x .75
12 710-0946 4 /P Screw, Truss Machine 1/4-20 x .625 GR2
13 711-1092 1 Rod, Latch Mounting
14  712-0185 4 Nut, U-Type Speed, 1/4-20
15  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
16  714-0127 2 /P Pin, Cotter, 1/16 x .75
17  726-0106 1 S PushCap, 1/4
18 726-0289 2 Plug, Button
19 726-3047 4 S  Push Nut
20 728-0117 1 Rivet, Pop, .125 Dia
21  731-3128A 1 /P Lens, Headlight
22  731-3185 1 Bellow, Control
23  731-3186 1 Body, Front Floor Includes Ref No 32 & 33
24  731-3187 1 Body, Rear Engine Compartment
25 731-3188 1 Console
26  731-3192 1 Cover, Seat Base
27  731-3195 1 Cover, LH Control Panel
28  731-3196 1 S Cover, RH Control Panel
29  731-3189 1 Cover, Engine
30 732-0848 1 Spring, Torsion
31 732-0830 1 S  Clip, Spring
32  735-0259 1 Pad, Floor LH
33  735-0260 1 Pad, Floor RH
34  736-0275 3 S  Washer, Flat
35 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110
36 738-0140 3 S  Bolt, Shoulder
37  738-3163A 2 /P Bolt, Shoulder, .75 x .245:3/8-16
38  747-3303 1 Rod, Prop Support
39 603-0643 1 Clip Spring Bracket Assembly
40  712-3027 1 S  Hex Nut Lock Flange 1/4-20
41  749-3081 1 Cruise Control Tube
42  720-0241 2 S  Wing Nut 5/16-18
43  736-0242 2 /P Bell Wash .340 ID
44  738-0754 2 Shoulder Screw .437 Dia .54
45  703-3288 1 S  Control Tube Mount Bracket
46  710-0276 2 /P Carriage Screw 5/16-18
47  712-3004A 2 /P Nut Hex Flange Lock 5/16-18 GR5
777-4712 2 Reflector, Body Rear (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 67

742

Assembly (L.H. Shown)

ission

Complete Transm

Iy S\
SIS
\\\ N iy . /////
\ﬁ//ZM,, =5/
A WA ,‘mH_ﬁ\Aw
D] W E

r,

/ 7 ENN >
S A —

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742 Page 14 of 67
Complete Transmission Assembly (L.H. Shown)

Ref#  Part Number Qty S/P/F  Description
1 618-3110A 2 S  Drive Ass'y, Complete Final
2  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18 GR5
3 715-0120 2 S  Pin, Spirol, 3/16 x 1.0 HD
4  717-3396 2 S  Gear, Spur, 14T
5 717-3402 2 S  Transmission, Hydro: BDR
6  718-3053 2 Lever, Park Brake
7  721-0343 2 O-Ring, 2.0 Dia.
8 727-3125 2 S  Nut, Cap, 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 67

742

Crankcase And Crankshaft

<)

_.nqu.ﬁ w

mW\
3 M a
/) 3 )
\ % m ,

§

——0 ¢

L Oy

ey

I~ _A_ss_%m
o8]
5
\
)
\ ﬂ./ Y \.All
= T2
\ ” Ymn.w A AMMMUIAMA%\ J,/,/_ / /.WWW T d"“““““u
\ Wm. A\Hw, L;{Mnm_kmq\ Sl vr wm-.. ) -
.22 @ m&._.\.\,n.mnvikln
PN X
// Alm BN \ //
AR \
// ﬂ/w/, /J rat ..“_. _mm“
// J{rw, |\1 \\“\““ // n f_ \\)Jll 25 w
\ S 2T\ ‘..k | ||) ="
1 //\““m““mmm\ MWV/ r...AMM MI!& HWH\MIL
— &
I~ . A/Amnmmm“w\n o, ,// meE."u
N7 N /
_ \ A
I \} o \ _\
N... //llltit . Wmmu\_nll // o)
@ 9 “ “@mu. \ # M_ \
RN .,g ) er.vv m\“\ - 4 f 2 N—
. \ /.A.A\ _,m fxv .“u\\wummﬂ\ v / - Y

[an] S ﬁ\ & - \

3N n- ,.fnm \\ V \ \ \\ AN

N\ /// nnll\ “ )y //

N Jﬂmﬁ\ \ ¥ /. \ﬁ,mmﬂ,@“ - = )N
.u“%mlﬂ/ ‘o mmmmmmmuuuuww Wf {\\mmmm“nn.///
SRy N T Z \\
WY g PN -\

/ \ \ Wmmmw\\ /Vv N
\, \“\\ S
o ‘ \ (9 /4
~ L0 L .muuu\n\\
/
7
\\\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Crankcase And Crankshaft

Page 16 of 67

Ref#  Part Number Qty S/P/F  Description
KH-41535 1 Engine, Complete
KH-12-522-18 1 Short Block
1 KH-12-032-03 1 /P Seal, Crankshatft Oll
2 1 Cylinder Block (Use: Shortblock)
3  KH-12-445-02 1 Strap, Lifting
4  KH-M-0839025 1 Screw, Hex Flange, M8 x 1.25 x 25
5 KH-12-380-17 4 S  Dowal, Locating
6 KH-12-755-49 1 Camshaft Kit (Includes 7-8)
7 KH-12-089-18 1 S  Spring, Actuating
8 KH-12-422-09 AR S Shim, Crankshatft, .032 (Red)
KH-12-422-13 AR S  Shim, Crankshaft, .040 (Black)
KH-12-422-07 AR S Shim, Crankshatft, .028 (White)
KH-12-422-08 AR S  Shim, Crankshatft, .030 (Blue)
KH-12-422-10 AR S Shim, Crankshatft, .034 (Yellow)
KH-12-422-11 AR S  Shim, Crankshatft, .036 (Green)
KH-12-422-12 AR S  Shim, Crankshatft, .038 (Gray)
9  KH-12-144-27 1 /P Shaft, Balance
10 KH-12-874-07 1 Piston, w/Ring Set, Std (Incl. 11-12)
KH-12-874-08 1 Piston, w/Ring Set, .010 Over
KH-12-874-09 1 Piston, w/Ring Set, .020 Over
11  KH-12-018-02 2 Retainer, Piston Pin
12 KH-12-108-07 1 S Ring Set, Std.
KH-12-108-08 1 Ring Set, .010 Over
KH-12-108-09 1 Ring Set, .020 Over
13 KH-12-067-05 1 /P Rod Ass'y, Connecting, Std.
KH-12-067-06 1 /P Rod Ass'y, Connecting, .010 Under
14  KH-12-380-01 1 /P Pin, Governor Regulating
15 KH-12-043-05 1 /P Gear Ass'y, Governor
16  KH-M-631005 1 /P Washer, Plain 6mm
17  KH-12-144-02 1 Shaft, Governor Gear
18 KH-52-139-09 1 S  Plug, Cup
19 KH-12-755-64 1 /P Cross Shatft Kit, Governor (Incl. 23)
20 KH-X-25-102 1 S  Washer, Plain 1/4
21  KH-12-032-01 1 Seal, Governor Cross Shaft
22  KH-M-631015 1 /P Washer, Plain 6mm
23  KH-12-154-05 1 Clip, Hitch Pin
24  KH-12-139-01 1 Plug, Cup
25  KH-12-014-30 1 Crankshaft (Includes 24)
KH-12-755-82 1 S  Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 67

742

Cylinder Head, Valves And Breather

<t

Py i

(7] 2

-~ v \ﬁ @

/
e
N

& ,ﬂ\n“ ey
lllll —— \.“M.
"N

N\

\\

L ————een = I\

_—CT %
ot C |uu/ “

"~ mmw [\
// S~a \‘\m\ { \1w”ﬂ..v

\“\n\rix
\5, W
y Lo
\ V:mwuum = /;M,\“\\

// ﬂ o \-.Il\ L h‘l-\

9]
\

. \../r..
nM_ ~ / - .\\ .mwv 4
. / 0 ~=———— .(\ /
~ / Al B, Ihs A /
IJ"J -~ l\\\\m - /
g ~— \
‘mU S N /
A ® & ” )
| o) Ju——_J mm \ / y / ~
-— =3 - y, . y e
o > 4
O G © /[
ol T / 0
ol PR

.

e
e -

/ B

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Cylinder Head, Valves And Breather

Page 18 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-12-351-02 2 S Lifter, Valve
2 KH-12-755-81 1 /P Kit, Cylinder Head Includes 3-21, Carb.
Gasket (2), Air Cleaner Gasket, and Exhaust
Gasket

3 KH-12-411-01 2 S Rod, Push

4  KH-12-041-10 1 Gasket, Cylinder Head

5 KH-12-017-01 1 Valve, Intake, Std.

KH-12-017-02 1 Valve, Intake, .010 over
6 KH-12-016-01 1 Valve, Exhaust, Std.
KH-12-016-02 1 Valve, Exhaust, .010 over

7 KH-12-318-19 1 /P Head, Cylinder

8 KH-12-468-05 1 Washer, Plain 13/32

9 KH-12-112-13 1 Spacer, Head Bolt Exhaust Port
10 KH-12-086-15 5 S  Screw, Hex Flange, M10 x 1.5 x 81
11  KH-12-089-01 2 S  Spring, Valve
12 KH-12-173-01 2 /P Cap, Valve Spring
13 KH-12-755-03 2 /P Kit, Retainer
14  KH-X-426-9 2 S Clamp, Hose
15 KH-12-326-03 1 /P Hose, Breather
16 KH-M-0645020 5 S  Screw, Hex Flange, M6 x 1.0 x 20
17  KH-12-096-07 1 S  Cover, Valve w/Nipple
18 KH-24-032-05 1 S  Seal, Valve Stem
19 KH-M-0640034 2 /P Screw, Hex Flange, M6 x 1.0 x 34
20 KH-12-599-03 2 Pivot, Rocker Arm
21  KH-25-186-01 2 /P Arm, Rocker
22  KH-M-0545010 1 /P Screw, Hex Flange, M5 x 0.8 x 10
23  KH-12-018-01 1 S Retainer, Breather Reed
24  KH-12-402-02 1 Reed, Breather

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 67

742

e 10

ﬁ\
+ N v/w — 5
(o4 o / Y / NM
Y o/ A YA S—— )
\ /o AN k/ b
NP/ [ o / \
B - Y N / N\
) T T S 8~
SN &, o @ >
~ENE . \
, mwmm, rxu«aﬂ\a /, ~ 0 © /”/ )
W/ T\A“\ / A (SN -~ // %]
e ///
@y .
//
¥
, -
\
/,\ \m O
\QWH\@ . AN C
e |\mu N =
| Aﬁ\.ﬁ o V)
¥ —
_.H, w
\x// %
O an
O WJ
p— =
)
=
(@]
=
=
8 /
(7)) / Mdv, /.\“\ g_7/\
ie) »\ ¢ M m / N‘A me
c . JVAV/A,,MV 7 Imwm S
< , M Q b <~
P N O\ ¢ _N %uﬂ%_
o N qu\
= > /7 ) ‘v
c /HIH..nu\.“\
o) T
O
(]
=
)]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Drive Controls And Support Tower

Page 20 of 67

Ref#  Part Number Qty S/P/F  Description
1 603-0340 1 S  Bellcrank Ass'y, Upper LH Includes Ref. No.
33(2)
2 603-0341 1 S  Bellcrank Ass'y, Upper RH Includes Ref. No.
33(2)
3 603-0342 1 S  Bellcrank Ass'y, Lower LH Includes Ref. No.
33(2)
4  603-0343 1 S  Bellcrank Ass'y, Lower RH Includes Ref. No.
33(2)
5 603-0364 1 S  Support Ass'y, Tower Code 0498
6 603-0410 1 Rod Ass'y, Control RH
7 603-0411 1 Rod Ass'y, Control LH
8  710-3000 1 S  Screw, Hex Cap 3/8-16 x 3/4 GR5
9  710-3005 7 /P Screw, Hex Cap 3/8-16 x 1.25 GR5
10 710-3178 6 /P Bolt, Carriage, 3/8-16 x .75
11 711-1111 2 Shaft, Control
12 711-1124 2 Pin, .374 Dia. x 2.88 Lg.
13 712-0312 2 S Nut, Hex Jam LH Thrd, 3/8-24
14  712-0365 4 Nut, Hex Center Lock, M8 GR8.8
15 712-0431 12 S  Nut, Hex Flange Lock, 3/8-16
16 712-0453 4 Nut, Retainer, 1/4-20
17  712-0711 4 /P Nut, Hex Jam, 3/8-24
18  712-3001 2 S Nut, Hex Jam, 3/8-24
19  712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18 GR5
20 714-0104 2 S Pin, Internal Cotter
21  723-0420 6 S Rod End, Spherical RH, 3/8-24
22  723-0421 2 S Rod End, Spherical LH, 3/8-24
23  727-3113 2 Cylinder, Damper
24  732-3084 2 Spring, Compression
25 736-0169 2 S  Washer, Lock, 3/8
26 736-0539 4 Washer, Thrust, .625 x 1.12 x .06
27  736-3004 4 S  Washer, Flat, .406 x .875 x .105
28  737-0280 1 S  Fitting, Grease
29  737-3072 1 Fitting, Grease w/Tube
30 737-3073 1 Adapter, 90° 1/4-20 Thrd.
31 738-0296 2 S  Bolt, Shoulder, .437 Dia. x .268
32 738-3153 2 Bolt, Shoulder
33  741-3063 8 Bearing, Sleeve, .628 x .75 x .625
34 747-3281 1 Rod, Control, LH 31-5/8 Lg.
35  747-3282 1 Rod, Control, RH 35-3/8 Lg.
36  736-0300 14 S  Flat Washer .406 ID x .87 x .06

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 67

TR e,

“unn =—===s=snl

..r

—— ..r. B e el é.ﬁ._.l.n.rn,.u

f
.ﬂ..,v
v rﬁww\ o
el o
_m__‘-ae “\ ﬂn“ ) n
st )
,,“ _1\. i

w5 u__ .
13 jﬁ\ N P2 NN
# " L_q LA T .
G T
/,. ¥ | .__.ruu‘.“ Hmnf ; T _,.,.nﬂu.:

Ll
_ N w ﬁP; m‘_ u,_ a
g S P
(0] \“\ f%??._ \Wn f“ .R m\.‘wm
< - # _M it
W By \l \m\\a e %_ x \
el WE as T
()] JM._”LU t Far \n__l.. ....,du)__ mHH n
NS> =0 T s PR
<t lel =
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742 Page 22 of 67
Drive Wheel
Ref#  Part Number Qty S/P/F  Description
1 634-3031 2 Rim Assembly, 8.0 x 4.85 Code 0499
2  734-0255 2 S  Valve, Tubeless Air
3 734-3118 2 Tire, 20.0x 7.0x 8.0

WWW.mymowerparts.com



Page 23 of 67

ey

(T )o@ onn @

A -

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Electric Starter

742

o

(o

/N

L N
0 mmw_\ <)

e MW

i g

T

:-ll|||.|||1|.|||||||l.|\

.i‘, “\_/.C\ v QH“HDH
N,-\m

LO
<t

Ch

mmmmwmnmm}wm 0 e evenseeret
Srpi
& u,, - ~
Lot
A
0
M~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Electric Starter

Page 24 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0839070 2 S  Screw, Hex Flange, M8 x 1.25 x 70
2 KH-12-098-13 1 Starter Assembly (Includes 3-8)
3  KH-12-755-53 1 /P Kit, Drive
4  KH-12-227-05 1 S Cap, End
5 KH-45-170-03 1 Armature
6 KH-12-086-25 2 Screw, Hex Flange, 1/4 - 20 x 4-5/8
7 KH-12-227-11 1 Commutator, End Cap
8  KH-82-755-28 1 /P Kit, Brush and Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 67

742

Engine Controls

<t

,..|r..||..||iv.m“mw

IIJ

\\\\\LV[ m.,,

mp,\‘.ﬂw,,
g /mgg N N
,_m / ﬂ ey, ﬂ“,./
wmmnlm _w,, Y.“nrﬂw
@. ™ lmy_ .m_m -
W NG

e
\\\\ ——t

o

\\n\ e

-
\||l...lJtirn“\\ \un.“\\ W
&

s g // ﬂ
— o \
N
/// -
\
A}
4
=) @ il

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Engine Controls

Page 26 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-12-079-07 1 Linkage, Choke
2 KH-12-237-01 2 Clamp, Cable
3  KH-M-0664020 2 Screw, Lobed Socket, M6 x 1.0 x 20
4  KH-M-0545016 2 S  Screw, Hex Flange, M5 x 0.8 x 16
5 KH-12-536-02 1 Control Assembly, Speed (Includes 6-7)
6 KH-M-0401030 1 S  Screw, Hex Cap, M4 x 0.7 x 30
7  KH-M-0446030 1 S Nut, Hex, M4 x 0.7
8 KH-52-089-07 1 Spring, Governor
9 KH-12-755-83 1 Kit, Governor Lever (Includes 10-12)
10 KH-12-100-07 1 Nut, Hex Flange
11  KH-52-211-04 1 Bolt, Round Head
12 KH-12-090-26 1 S Lever, Governor
13 KH-12-079-01 1 Linkage, Throttle
14  KH-25-158-08 1 /P Bushing, Linkage Retaining
15 KH-25-158-11 1 /P Bushing, Linkage Retaining

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 67

&\

L) <t
o (aY}

| ,

" ,...ﬁ/r
5 ﬂ.w_..ﬁu

mr‘u

et -

) \ N
.muw_ /,
Sy R
-
. \
/ /

w

o
=

Engine Mounting, Muffler, Controls & PTO Clutch Mfg. 4-19-98 & Before

742

)
)

<3
(38}

—
-

g

mﬂ\ i

—

Pl I/
e 5,
. S \
“wmmm_ma-m..m , \

e — ]\
4 / )

,_,_\w.m V...--...-K} =

’I.I.

/

o)

muuu "
m% w I\

!
\

[ FAmv ! ”, 4 /,
L , wn ) — hm...-u e,

(]

| \mu?; :

..... g

™)
(4]

=

\

0
- ™ [
o O \ )
(%) ,,
\ \

{ NV-

) L8)) .
I-Vn! R .||r,vm m ‘\‘\m‘é
r I~

I~ (]
(48]

@]
- /

\”v.uv ...\ /
\\\
\

/
....... i V
- {m y.\m
w[ ~f— ;wu @wuu_

W o v Q
S A

I~ - P~

™ N

AY /---‘,_

7 ) ;"
y@\\“ﬁ_.“mmﬁ\ \,\m_.-- ."mw i A y
km _w_&_\\ \._ |...
Ew \ \ |J,““ -
\ 7088 m / \ 1
Immw.f\. o <
'./ //\ \
/
/@ =

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Page 28 of 67

Engine Mounting, Muffler, Controls & PTO Clutch Mfg. 4-19-98 & Before

Ref#  Part Number Qty S/P/F  Description
1 603-0317 1 S  Retainer, PTO Clutch Assembly
2 703-2859 1 Bracket, Muffler Support
3  703-3004 1 S  Shield, Muffler
4  710-0148 4 /P Screw, Hex Wash Hd Tapp #8-32 x .38
5 710-0642 4 /P Screw, Hex Wash Hd Tapp 1/4-20 x .75
6  710-3009 2 /P Screw, Phil. Pan Hd, 10-24 x .75
7  710-3157 1 S  Screw, Hex Cap, 7/16-20 x 3.25 GR5
8 710-3178 2 /P Bolt, Carriage, 3/8-16 x .75
9 710-3206A 2 /P Screw, Hex Cap, M8-1.25 x 25 Gr 8.8
10 710-3207 2 /P Screw, Hex Cap, M8-1.25 x 35 Gr 8.8
11  712-0161 2 /P Nut, Hex, #10-24
12 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
13  714-0128 1 /P Key, Square, 1/4x 1.0
14 717-3389 1 S  Clutch Assembly, PTO
15  720-0302 2 Knob
16 723-0457 1 Seal Ring, Foam Gasket
17  725-0157 1 /P Cable Tie
18  726-0205 2 /P Clamp, Hose
19  726-3008 1 /P Clip, Cable
20 736-0159 2 S  Washer, Flat, 5/16
21  736-0171 1 S  Washer, Lock, 7/16
22  736-0242 4 /P Washer, Bell, .340 x .872 x .06
23  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
24  746-3073 1 Cable, Choke Control
25  746-3074 1 Cable, Throttle Control
26  747-3362 2 Rod, Rear Belt Retainer
27  750-3106 1 Spacer, PTO Clutch
28  751-0535-9 1 S  Fuel Line Hose 9" Length
29  751-0564 1 S  Deflector, Muffler
30 751-0617 1 S  Muffler, Single Inlet
31 751-0621 1 S  Pipe, Exhaust
32  751-3140 1 S  Drain, Ol
33 751-3141-13 1 S  Extension Hose, Oil Drain 13" Lg
34  751-3142 1 Cap, Oil Drain
35  756-3060 1 Pulley, Transmission Drive
36  759-3694 1 S  Field Assembly
37  759-3697 1 Kit, Spring and Nut
38  759-3739 1 S  Armature/Rotor Assembly
39 KH-M-0841080 2 S  Nut, Hex Flange, M8 x 1.25
40 KH-12-041-03 1 /P Gasket, Exhaust Manifold

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 67

To I To \\__
- oJ od \__
, /
AR, 17 , s)
\h \\\ /V\w\\z y \N\W?Amﬁs / / (
............. W) AN
_ AN 470 W NS
o R — ( /ﬁmuu(!.r, r ,MH ‘v“\ \ \ \ \ h [ M'
Mln. _/ /Mnmmmw_f_m \.ﬂnwmmmmw ) w -~ \\ \\ ““\ >- md,. / // / | v »
P e W\ sl ] N U e
o N N )] A ﬂ.\_pmv,ﬂ..._.---.._..mm_ W s
> \ ././ /r ¢ / A A / \ Am\ / / @ \, 7 ; \/ )
N \\ /_ﬂm__@ \ & Sceru i <\
< o Oy AR, | &
. / =
g L W N\
S L (—— \ yl H- ............ e w
5 SN \ //,Nu/ e T W<
m / f /h/ \ / W\ \ /8 o = ) A
= G A N f—— - ww -t
o .// _ u — \ N\.\ .@mi_f,. o \_
o3 . N J \“\ / - / b
= \ S8 L= 1/ N8R AT
.W. /N/r\\\ \\ nnrn.fi.._ouTI. N\\ \ 2
O e Ny ~ S ==
5 n P\ A A -
£ et AUy = 1A
S Ty Rl AVR w:;; 4 A FE N .n\ |||¢.Je » .
a NG e S \_f_\\@ s00) -
r—— - K 13 J /
m ¢ )@ D B T m@L \NQ.&NWWN%W\ \RA.QL\
g P/ N AYS
/ \ Vi \J
=) VT A A, &
S] / ! / N\\E gra/ [} o
= \ ® |ImmN..LA/\ / o
(] \ I . \
.mv { ! ’/ z\\
w__._n._ A 5 o o =

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Page 30 of 67

Engine Mounting, Muffler, Controls & PTO Clutch Mfg. 4-20-98 & After

Ref#  Part Number Qty S/P/F  Description
1 603-0317 1 S  Retainer, PTO Clutch Assembly
2 703-2859 1 Bracket, Muffler Support
3  703-3004 1 S  Shield, Muffler
4  710-0148 4 /P Screw, Hex Wash Hd Tapp #8-32 x .38
5 710-0642 4 /P Screw, Hex Wash Hd Tapp 1/4-20 x .75
6  710-3009 2 /P Screw, Phil. Pan Hd,10-24 x .75
7  710-3157 1 S  Screw, Hex Cap 7/16-20 x 3.25 GR5
8 710-3178 2 /P Bolt, Carriage, 3/8-16 x .75
9 710-3206A 2 /P Screw, Hex Cap, M8-1.25 x 25 Gr 8.8
10 710-3207 2 /P Screw, Hex Cap, M8-1.25 x 35 Gr 8.8
11  712-0161 2 /P Nut, Hex, #10-24
12 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
13  714-0128 1 /P Key, Square, 1/4x 1.0
14 717-3467 1 /P Clutch Assembly, PTO
15  720-0302 2 Knob
16 723-0457 1 Seal Ring, Foam Gasket
17  725-0157 1 /P Cable Tie
18  726-0205 2 /P Clamp, Hose
19  726-3008 1 /P Clip, Cable
20 736-0159 2 S  Washer, Flat 5/16
21  736-0171 1 S  Washer, Lock, 7/16
22  736-0242 4 /P Washer, Bell, .340 x .872 x .06
23  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
24  746-3073 1 Cable, Choke Control
25  746-3074 1 Cable, Throttle Control
26  747-3362 2 Rod, Rear Belt Retainer
28  751-0535-9 1 S  Fuel Line Hose 9" Length
29  751-0564 1 S  Deflector, Muffler
30 751-0617 1 S  Muffler, Single Inlet
31 751-0621 1 S  Pipe, Exhaust
32 751-3140 1 S  Drain, Ol
33  751-3141-13 1 S  Extension Hose, Oil Drain 13" Lg
34  751-3142 1 Cap, Oil Drain
35 756-3060 1 Pulley, Transmission Drive
39 KH-M-0841080 2 S  Nut, Hex Flange, M8 x 1.25
40 KH-12-041-03 1 /P Gasket, Exhaust Manifold
41  736-0250 1 /P Washer, Flat

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 67

742

Exhaust

Py

D am__ @
/ g \“m_
/ /
/ /
™

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742 Page 32 of 67
Exhaust
Ref#  Part Number Qty S/P/F  Description
1 KH-M-829038 2 S  Stud, M8 x1.25x 38
2  KH-12-041-03 2 /P Gasket, Exhaust Manifold
3  KH-M-0841080 2 S  Nut, Hex Flange, M8 x 1.25
4 KH-12-126-71 1 Bracket, Muffler
5 KH-M-0645025 2 S  Screw, Hex Flange, M6 x 1.0 x 25
6 KH-12-382-05 1 Pipe, Inlet

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 33 of 67

Final Drive Assembly

742

P
Y ~
~ o O N y ©
/V\‘w\\ \mmmWHHM ﬁ p S - -
el N &/ e /
e @ 7 Rw v , y
,/m @7 LT / 4 /
=2 = / J
D ,K\A v / \\\\\ 0
T . / /! \ -
Ay -~ / \
A, N / /Yy
,Ammvw; / Y / am
A ¥ S \ / Y
A .
/&) \i Kk y \ S
A\@wa&» & & /S
= N\ @/ S
M e — T NI N /
a2
AN N ey W mwumww\) Ve S S
N R O YA,
/,, N [ AS S SIUFTN e, S
e O\ WS T\
W&\ ja> Ry
\ B N T
TR O gy e . (N4
mmw // /\M \M«“W\ A\\ MMWWWWMWF \R\\“ /4 M\, // p Y,
Y~y Koz o Jen X
\ &l ﬁ Wb 22 20\ i Jeon/
g w\w@ﬁ Axwmmm\/mw& K [N S
\ W\m“mmm%ﬁuuﬁw Nmmw N AN 7,
P2\ B o (i A W )
e M@R 7 ,x
Ll = §
] v N \
= D~ B B
AF\W}@ w fM J nma - A m % ﬁ \/ /K \\
SCE i\r\/f/‘ P
\, / \

\\awmxﬂwbw M x

\*
\)
N T
N \Mu s A/ \\mm iry 7

/ £ @Amm

3 ¢ Ly
Wmvaww A

B
4WY 5
e

A
//

T RS
AN
AN 0N
3 AN
™~
~
\
N\

P P )]

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Final Drive Assembly

Page 34 of 67

Ref#  Part Number Qty S/P/F  Description
618-3110A 2 S  Drive Ass'y, Complete Final
1 611-3012 2 S  Axle Assembly
710-0852 2 /P Stud, Ribbed Neck
2 618-3106 2 S  Carrier Assembly, Output
3 618-3107 2 S  Gear Assembly, 51T Internal & 20T, Includes
Ref. No. 23
4 618-3109 2 S  Housing Ass'y, Inner Includes 710-1272A (4)
Rib Neck Stud; 721-0456 (4) O-Ring; and Ref.
Nos. 17 & 21
5 710-1342 20 Screw, Hex Wash. Hd. 1/4-20 x 1-1/8
6 711-1048 2 Shaft, Brake
7 712-3027 20 S  Nut, Hex Flange Lock, 1/4-20
8 715-0156 2 Pin, Roll, .25 x .75
9 715-0219 4 Pin, Dowel, .250 x 1.50
10  715-3045 2 S  Bushing, Dowel
11  716-3015 2 Ring, Inverted Retaining
12 716-3018 2 Ring, Snap, 1.189 Dia. shaft.
13 717-3395 6 Gear, Spur, 13T
14  717-3397 2 Gear, Ring, 46T
15 719-3114 2 S  Housing, Axle Outer
759-3746 AR Sealant, Ultra Grey, Loctite
16  721-0381 2 S Seal Oll
17  721-0393 2 Seal, Oil
18 727-3124 4 S Fitting, Elbow, 3/8 x 3/8
19 732-0752 2 Spring, Brake Shoe
20 736-0351 AR S  Washer, Shim, .76 x 1.5 x .030
736-0492 AR S  Washer, Shim, .76 x 1.5 x .010
736-0493 AR S  Washer, Shim, .76 x 1.5 x .020
21  741-0665 2 /P Bearing, Needle
22 741-3033A 2 S Bearing, Ball
23  741-3080 2 Bearing, Needle
24  761-3049 4 Brake Shoe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o PN
/ N
\
. sl (B
r._lm M o P @ \ \ \IIM - ll\\”\v n.‘_v
N ,mW ilténuxul!lg fmam e @ S
w o u@ Mw A ./wMIY.i@ Avlﬂ!.u 3.
> S W
& \ wo § . A w ...........
km_ /% ﬂfv..-xm y_erwmv.
[ ] \ A. / / \\NV\
\\\\\\\ { / \\ \wy // | S Mlﬁﬂll
- \ \ s “\ AI. /
't \ [ \\ \ V A \ \.
\/o/ a_\\\ Ve
/' /
o) r §y .
A\a._\ / \\ / \_N wm ,H/
/ \ //IHH///
| N\ v: « N
\ ,A \ N wkl!.H. o Ax.v“.wv
ﬁ - — /VM%&U/ \ ID / / - - , / Y /0.
8 Ny B NN A
\\ V? m”\m - / )
Pe'y \: ,..e 25 Uy - B.A
vy 7 ACTETR
LI nilv 0// A \ /@ ﬂw \ 4 \/v
e \MMJR , | jn ,,, /,.; & ‘\\\
°. /A -xw_ ,.ﬂ vW, \ /” Y/
e Sl N
B/ el x /
/e A_\ Mm-y VR .
—— .\... mn..ﬂ \)/ /, /// .rw
75N mn N // /
\. \ /m " ,,/ // \\
\,
m A \W AN
..5 ..hv.\ o 7 \\\\/o.\ \\‘ VAI /// ﬁ /V”,JWU\ ..\\ i Y-/ // X
c 0 I g /N W / ey \ \ <
o - <t _n.w \\\\\. a \ w.r /y/ ,.nm\ /A \ [\
£ e N/ RN
c \\H M\\ -~ \“ HI...I.(h =Sy, /.o\““k w..maﬁ ///,/ \
% \.\nu\\ / .m\v,../ _ w -y fu”, . /r /
= \“\\, - 0 \\A,\ mw MM/ ,Amn 76 WV
I \0 / v / .,\ \ / /// © TR h /V/
Im nl_ ...... .'\\\ ] \\ / /, //Ané / . II‘J@ Kv V
< \“ / ﬁmwmv ...... / ww,, // /2 \n...._w Mr /
2 I o M\ \\ \\ /A7
N & (=" N\ e W/ /N
N L AN __,\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Frame And Attachments

Page 36 of 67

Ref#  Part Number Qty S/P/F  Description

1 603-0258A 1 Frame Code 0498
2 603-0424 1 S  Panel, Control LH Code 0498
3  603-0425 1 Panel, Control RH Code 0498
4  703-2783 1 S  Bracket, Fuel Tank Mounting Code 0498
5 710-0376 1 /P Screw, Hex Cap 5/16-18 x 1.0 GR5
6 710-0642 8 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .625
7  710-0859 2 /P Screw, Hex Cap 3/8-16 x 2.5 GR5
8 710-1174 2 /P Screw, Curved Hd. Carriage 5/16-18 x 2.0
9 710-0216 4 /P Screw, Hex Cap 3/8-16 x 3/4 GR5

10 710-3144 4 /P Screw, Hex Cap 3/8-16 x 2.0 GR5

11  710-3180 1 /P Screw, Hex Cap 5/16-18 x 1.75 GR5

12 712-0251 2 Nut, Retainer, 3/8-16

13 712-0431 10 S  Nut, Hex Flange Lock, 3/8-16

14  712-0453 8 Nut, Retainer, 1/4-20

15  712-0455 4 Nut, Retainer, 3/8-16

16  712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18 GR5

17  719-3130 1 Weight, Frame Counter

18  723-3042 1 /P Snap Bushing

19 728-0117 1 Rivet, Pop, .125

20 732-0830 1 S  Clip, Spring

21  736-0451 2 S  Washer, Saddle

22  736-3004 8 S  Washer, Flat, .406 x .875 x .105

23  749-3061 1 Bumper, Lower Tube Code 0498

24  749-3062 1 Bumper, Upper Tube Code 0498

25  749-3064 1 Tube, Engine Compart. Support Code 0498

26  750-3200 1 Spacer

27  603-0620 1 Bumber, Front Code 0498

28  726-0298 2 End Cap

29  732-0556 1 S  Spring

30 710-0597 1 /P Screw 1/4-20 x 1.0

31 712-3006 2 /P Nut 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 67

742

Front Axle And Tire Assembly

o T © A o .,wv -0
! / ,
\ \\ \ \ \ //

/
===, ﬂl-.!.r/..ll
\ﬂmmwv & 1_\ “",__\ 7~ - ’ L\ |...{mmmm//r Y
LY, el DD YD
& A s \/ v
. ) A
S/ SN —3 N
AV Y/ N &LSS RN N R
/ »\\.\ ' \ amw_.iwf{“mx \\ o \\ :i/ 7
'y, _mmw Ve » / Amw_,ﬁf.,--...ﬂ\\
\ [(l \ mm \\ \\1 b f. ./
\“\ s \ \\\““@muh\ / \
\“\ \\\ / \VA/ A \\ &nm_\v \ <r
J/ \ @ \\\\ \\ /, \\xﬁm / /v /,_J‘..._
Ty, ST &
/ ) /
\\ é\.\ / \\ / \“\ \\
\D \\\ \\ / ’ \\
aV [
N /(NH.I\\\ \ \ VTIN\
\\ >
\
|
9\ - e /,"mm m\
o B
AN ~ /
R ...IILNJ / /T... IIK
QO r—
4 y p / \\ I!I!...II IIIIIII —
TN /] M~
/ Y / S
/] N /]
/ / \ / \ /
\\ i k /\ i \_ >
/ T
o T O~ N 0T

N
..J_.u/ - /
& / N
/ \
\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Front Axle And Tire Assembly

Page 38 of 67

Ref#  Part Number Qty S/P/F  Description
1 603-0363 2 0498 Bracket, Castor Wheel
2 603-0382 1 S 0498 Axle Ass'y, Front, Includes Ref. Nos 12
(6) & 17 (2)
3  603-0389A 1 Pin Ass'y, Pivot
4  634-3026 2 /P Wheel Ass'y, 9.0 x 3.70-4 Includes Ref No.
13,18,21 & 22
5 710-0506 2 /P Screw, Hex Cap, 1/2-20 x 5.5
6 710-0514 2 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
7 710-3178 1 /P Bolt, Carriage, 3/8-16 x .75
8 712-0229 1 Push Nut, Retainer, 3/8 ID
9 712-0239 2 S Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3075 1 /P Nut, Hex Lock, 1.0-14
12 731-0374 6 S  Bearing, Flange, 1.0 ID
13 734-3179 2 Tire, Urethane, Only
14  736-0169 2 S  Washer, Lock 3/8
15  736-0227 2 S  Washer, Flat, .39 x1.5x.134
16  736-0274 3 S  Washer, Special Flat
17  737-0280 2 S  Fitting, Grease
18 737-3004 2 /P Fitting, Grease, 90° Tap 1/4-28
19 737-3072 1 Fitting, Grease, 65° w/Extension
20  737-3090 1 S  Adapter, 1/8 NPTF x 1/8 NPTF
21  741-3069 4 Bearing, Flange
22  741-3070 2 S  Bearing, Roller
23  750-0456 4 S  Spacer, .79 1D x .347 Lg
24  750-3197 2 S  Spacer, Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 67

742

Fuel System

Nais /)

~—

[« 0]

\
/ /

I.l‘

WWW.mymowerparts.com

QLS

Arv

/.i/vv



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742 Page 40 of 67
Fuel System
Ref#  Part Number Qty S/P/F  Description
1 KH-M-0641060 2 S  Nut, Hex Flange, M6 x 1.0
2 KH-M-0629122 2 Stud, M6 x 1.0 x 122
3  KH-12-853-80 1 S  Kit, Carburetor w/Gaskets [Includes 4 and 5
(qty. 1)}
4  KH-12-041-02 1 /P Gasket, Air Cleaner
5 KH-12-041-01 2 /P Gasket, Carburetor
6 KH-12-265-04 1 S  Deflector, Heat
7  KH-X-426-9 6 S  Clamp, Fuel Line
8 KH-25-353-02 1 Line, Fuel 3"
9  KH-25-050-02 1 S  Filter, Fuel
10 KH-25-155-02 1 /P Connector, 90° Hose
11 KH-12-559-01 1 S  Kit, Fuel Pump (Includes 12-14)
12 KH-12-112-05 1 Spacer, Fuel Pump
13 KH-25-041-09 2 S  Gasket, Fuel Pump
14  KH-M-0645020 2 S  Screw, Hex Flange, M6 x 1.0 x 20
15 KH-X-380-1 1 S  Connector, Straight Hose
16  KH-12-353-10 1 Line, Fuel 2-1/2"
17  KH-12-123-19 1 Line, Fuel
18 KH-12-154-01 1 Clamp, Fuel Line
19 KH-M-0545010 1 /P Screw, Hex Flange, M5 x 0.8 x 10
20 KH-12-313-01 1 Grommet
21  KH-12-353-01 1 S Line, Fuel 1-1/4"
KH-12-757-03 1 /P Kit, Carburetor Repair w/Gaskets Not Shown
KH-12-757-08 1 /P Kit, Choke Repair Not Shown
KH-12-757-02 1 /P Kit, Float Not Shown

WWW.mymowerparts.com



Page 41 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Fuel Tank

742

IS )
\ﬁmww\ VR

! & / d
mw““ o / u\ / ﬂa
AY/ENN)) W
oo YO
Y/ NNV (
@ \“M\ ANQ
170/ \\
\ \ \ / I N 55
\ gy \\ \ /7
\. 4 / // /\mu\
(Y ¥4 \ \ W\ /
m\ \_\ / / 1 ..A““n.
/. \y c
J / S w ) \
\ \\\\WHHMNHNWHHHHHW“ / / O
G 7 SN O
¥ A g
4 . L
/ v\ “_ @\\\\ \““um..‘wwmua un.um_umwv,,/// w
/8N 7 N\ ol
"y W \
‘_\ @W\\ A\ // \\@\\“ / A mﬁLv a B ? // ///,,.
4 / .muu\u“‘ 0 \\\ ﬂ\e // \ ﬂu// W
M IA EF ) A N\
_AQ““TW N/ 9 W\ Q
© (8o, ,mw \&A \p Y 5 ﬁ &
Ny W m\ \A,AL ALM? A 3 \ WJ

: \ \
7 \ — ) E— A = NG s
NS \“\mmwﬂw...“mw,,@muim@\
AN 7 o |
Ll / 7o/
/ﬁﬂ Y/ \\ / \
e / T,
@ < ™ o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742 Page 42 of 67
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 703-2783 1 S  Bracket, Fuel Tank Mounting Code 0498
2 710-0870 4 /P Screw, Hex Cap, 3/8-16 x .62 GR5
3 736-0169 4 S  Washer, Lock, 3/8
4 736-0227 2 S  Washer, Flat, .390 x 1.5 x .10
5 751-3124B 1 S Cap, Fuel
6  751-3143 1 Fuel Tank

WWW.mymowerparts.com



Page 43 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Graphics

>~ ______,
i
_= il )
___ l
_ (a N
\\117
= N \
mm ‘,/w e &
‘ s Q) D B
2 < ——
z |- t @) 3
. / ’ ( r o
/ \ 3
\ <] \ |
7
fe} \\\
s Yy,
w
\‘
7_ & g
N\ .
) \\ ﬁ ] @
\“\W\B_/@ ) ;..J .
L2 A 7o o
e=a] Sl L
N~
z/mm.mm f//lu\\\v\////wwvmw\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742 Page 44 of 67
Graphics
Ref#  Part Number Qty S/P/F  Description

1 777-1426 1 S Label, Danger - Top of Deck
2 777-1584 1 S  Label, Danger - Top of Deflector Chute
3 777-9192B 1 S Label, Safety - Top of Deck
4  T777-4571 1 S  Label, Model - Back of Seat
5  777-4905A 1 Label, Model - Front Steering Console
6  777-5606 1 Label, Control Panel Cover- Hr/Tach
7 777120100 1 Label, Information - Under Belt Cover
8 777120101 1 Label, Information - Under Belt Cover

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 67

742

Hydraulic Drive, Lines & Filter w/Hydraulic Mounting Bracket

\\\\\\ [Fole oI N
N T OOt

AN

D 0\
<r 1 <

, - 3=2 mm
_ saexs \| || @S
. i / / , . W /V/ j G ,v\ M N
IR v, =l
—~ DN \
U_ \,r,owzmﬁbgmﬂ/\ m mﬁmmmmwmw\.--u-...--w /
||||||| J === ) TN o /
=S ey
[ P Mv_u ,_muw w ﬁﬁ \WWWM\ SN VJW\RIMWNW“W\ /,mwv\ / \\ / / /
' ol / S~ & \wm,wpm \“ / / \ m
/ / R / / / :

, _n,z / o /mmmm S - \ / L ; y / @)

T} M/ // w P~ A/_, / \\ \ \ C

14 , s N Y / 7p)
/ \\ / dd
/ /
\ \ // w
\\ \\ \\ p
/oy D
3BEBERBYL ® "/
\ 3 "/

“w, \ , / 3 /) @)
N e NN X/ c
e mwy O i =

/W“&w ||||| g

o

- A | | . 2 N VAP A R Sy SN ”/// - m-
/ o .@_ﬁmwsz W
4

N o 0w

<t
MN“ <t AN 1 <

O
NB-Ea

o)) <
0 @ [T¢]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Page 46 of 67

Hydraulic Drive, Lines & Filter w/Hydraulic Mounting Bracket

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0339 1 Tank Ass'y, Hydraulic Code 0648
737-3055 11qt S  Oil, Drive System
3 603-0358B 1 S Plate Ass'y, Skid Code 0648
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in.
5 603-0377A 1 S Arm Ass'y, Idler Includes Ref. No. 54 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket, Idler
10 703-3168 1 Bracket, Pulley Mounting
11 703-3169 1 Bracket, Cable Retainer
12 703-3174 1 Bracket, Cable Mtg.
13  710-0428 1 Screw, Hex Cap 1/4-28 x 1.25 GR5
14  710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .62
15  710-3008 4 /P Screw, Hex Cap 5/16-18 x .75 GR5
16  710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
17  710-3037 1 S  Screw, Hex Cap 3/8-16 x 1-3/4 GR5
18  710-3103 2 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
19 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
20 710-3156 2 Screw, Hex Cap 5/16-18 x 2.50 GR5
21  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
22  712-0138 2 S Nut, Hex, 1/4-28
23  712-0333 2 S Nut, Hex, 1/2-20
24  712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
25  712-3004A 12 /P Nut, Hex Flange Lock, 5/16-18 GR5
26  712-3019 1 S Nut, Hex, 7/16-14
27  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
28  712-3050 8 /P Nut, Lug, 7/16-14
29  721-0223 3 S  Seal, Drain Plug
30 723-3071 1 Filter Element, Oil
31 727-3100 2 S  Fitting, Connector 1/2 x 3/8
32 727-3116 2 S  Fitting, Connector
33  727-3155 1 Fitting, Tee, 1/2 x 1/2 x 3/4
34  727-3120 1 Tube, Inlet LH
35 727-3121A 1 Tube, Inlet RH
36 727-3153 1 Hose, Outlet LH
37 727-3154 1 Hose, Outlet RH
38  731-1449A 2 S Fan, 10 Blade
39 732-0478 1 S  Spring, Extension
40 732-0729 2 /P Wire Ring
41  736-0171 1 S  Washer, Lock, 7/16
42  736-0185 10 S  Washer, Flat, .406 x .75 x .06
43  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
44  736-0329 1 S  Washer, Lock, 1/4 1D
45  736-0342 1 Washer, Flat, .283 x .75 x .030
46  736-0921 2 S  Washer, Lock, 1/2
47  736-3015 1 S  Washer, Flat, .469 x .875 x .105
48  736-3089 2 /P Washer, Flat, 5/16 x .934 x .100
49  737-0280 1 S  Fitting, Grease
50 737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
51  737-3070A 1 Tube, Dipstick
52

738-0924 WWW. mymower B@rf@wFﬁM-Z& 375



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Page 47 of 67

Hydraulic Drive, Lines & Filter w/Hydraulic Mounting Bracket

Ref#  Part Number Qty S/P/F  Description
53  738-0940 1 /P Plug, Oil Drain
54  741-3063 2 Bearing, Sleeve, .628 x .75 x .625
55  746-3080 1 Cable, Declutching
56  747-3360 1 S Rod, Belt Retaining RH
57 747-3361 1 Rod, Belt Retaining LH
58  749-3040 2 Strut, Frame Code 0648
59  754-3076 1 S V- Belt, Transmission Drive A-Section x 54.24
Lg
60  756-0625 1 Cable Roller
61 756-0627 1 S  Pulley, Flat Idler 3.5 in.
62  756-0974 2 /P Pulley, Transmission
63  703-2907 2 Cup, Bearing
64  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5
65 712-0324 3 /P Nut, Hex Insert Lock, 1/4-20
66  741-0600 2 S  Bearing, Ball
67  750-3176 1 Spacer, Idler
68  756-3085 1 Pulley, Idler 5.0 in.
69  703-3290 1 Hydraulic Tank Mount Bracket
70  710-3008 4 /P Carriage Bolt 5/16-18
71  710-3043 2 Hex Head Screw 1/2-13 x .750
72  712-3022 2 /P Hex Nut Centerlock 1/2 - 13

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 48 of 67

742

Hydraulic Drive, Lines And Filter Mfg. 4-19-98 & Before

N
o
" ,/
SN P8
~ o
8% 5 g N pp— 2
sreag |l w_“ g
"/ \ — / , r@.,mwuw,- /A
< &5 ) M @ v 7
yJA \mxx v \ \wr s m \../,, \ ||||||||||||| 7 /
R 2 seiea ) m / /
myr /g N R: oo A/ / Wl. / ﬂlmn‘v/ ﬁa \\ /
...... e\l {4 \ e / /
e Vo Ny : L =
B ey N
N _nﬂw‘ M Mﬂammx\“\ g ,//MMA J~ cv \ \ \\ \\ \\ O
B9 @) \ \a, / /) &
! ) —. ! 3
/ m // \ Mrnu\ \\ y / \\ \\ S
© _ ﬁ N / / // +—
8] & N / /o <
R 4 o/ /)
¢ : / /
\ > LR % Yo/ o
. S / /
< O W 0 O o @ / m”,n/ < 7 \V/NN/ \\ / \\\ q
© © © © nA_ MA" 3 m,m, 4\ R o )munu!ill..im VAN \\ \\ W
, o /.
=T / I / ™ \\ Vnu-. ”/ \\\\ O
a\ (e 1y / & //
5 ) Fei w, 8 /) { X &=
6 ) Fagrsd PN s Sr——e S,
2= A AN X/ q \\
Y/ M 85— WL a, c
7 / m\uw \\ \\ N / N N~
o .-L_\“uuu ¢ il “ZP .
\ \ Au ;mw \_ //H// M_ mv1 |||||| ln\kn\\
/ 828 2 \ RN/ /ANy & ~”
=+ MM \ i .V“M.\M\N
, ..... 42 5 -2 -\-L&\MRM,M
O s
! o --wz 3 N Bgo
MW ?lu.wn.nu m mv \\ ﬂnwv\_m_)/ “ — mal Yl\llll \ \ \ \
\\ ,N ..L \M \ _ R \ M .IW_QI-. 4 KIJWH]\
SRy ggres \ > \m,f K“ .
m @© S 2 . / — -
8 F - @ 8 o . Hu{.nm w_ \“\ / \.xhu .l\uur mMW‘ //uLmlmm %
/
Yl wm m g \ \
s 4 rev, Ve \
- / \,, | VAN &
\\\\...\\\.v \, -— \ V
] “N, \, & o'ds g3o8 I+
N <
)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Page 49 of 67

Hydraulic Drive, Lines And Filter Mfg. 4-19-98 & Before

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0639 1 Tank Ass'y, Hydraulic Code 0498
737-3055 11qt S  Oil, Drive System
3 603-0358B 1 S Plate Ass'y, Skid Code 0498
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in.
5 603-0377A 1 S Arm Ass'y, Idler Includes Ref. No. 54 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket, Idler
10 703-3168 1 Bracket, Pulley Mounting
11 703-3169 1 Bracket, Cable Retainer
12 703-3174 1 Bracket, Cable Mtg.
13  710-0428 1 Screw, Hex Cap 1/4-28 x 1.25 GR5
14  710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .62
15  710-3008 4 /P Screw, Hex Cap 5/16-18 x .75 GR5
16  710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
17  710-0347 1 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
18  710-3103 2 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
19 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
20 710-3156 2 Screw, Hex Cap 5/16-18 x 2.50 GR5
21  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
22  712-0138 2 S Nut, Hex, 1/4-28
23  712-0333 2 S Nut, Hex, 1/2-20
24  712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
25  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18 GR5
26  712-3019 1 S Nut, Hex, 7/16-14
27  712-0117 1 S Nut, Hex Lock, 1/4-20
28  712-3050 8 /P Nut, Lug, 7/16-14
29  721-0223 3 S  Seal, Drain Plug
30 723-3071 1 Filter Element, Oil
31 727-3100 2 S  Fitting, Connector, 1/2 x 3/8
32 727-3116 2 S  Fitting, Connector
33 727-3118 1 Fitting, Tee, 1/2 x 1/2 x 3/4
34  727-3120 1 Tube, Inlet LH
35 727-3121 1 Tube, Inlet RH
36 727-3122 1 Hose, Outlet LH
37 727-3123 1 Hose, Outlet RH
38  731-1449A 2 S Fan, 10 Blade
39 732-0478 1 S  Spring, Extension
40 732-0729 2 /P Wire Ring
41  736-0171 1 S  Washer, Lock, 7/16
42  736-0185 10 S  Washer, Flat, .406 x .75 x .06
43  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
44  736-0329 1 S  Washer, Lock, 1/4 1D
45  736-0342 1 Washer, Flat, .283 x .75 x .030
46  736-0921 2 S  Washer, Lock, 1/2
47  736-3015 1 S  Washer, Flat, .469 x .875 x .105
48  736-3089 4 /P Washer, Flat, 5/16 x .934 x .100
49  737-0280 1 S  Fitting, Grease
50 737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
51 737-3070 1 Tube, Dipstick
52

738-0924 WWW. mymower B@rf@wFﬁM-Z& 375



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Page 50 of 67

Hydraulic Drive, Lines And Filter Mfg. 4-19-98 & Before

Ref#  Part Number Qty S/P/F  Description
53  738-0940 1 /P Plug, Oil Drain
54  741-3063 2 Bearing, Sleeve, .628 x .75 x .625
55  746-3080 1 Cable, Declutching
56  747-3360 1 S Rod, Belt Retaining RH
57 747-3361 1 Rod, Belt Retaining LH
58  749-3040 2 Strut, Frame Code 0498
59  754-3076 1 S V- Belt, Transmission Drive A-Section x 54.24
Lg
60  756-0625 1 Cable Roller
61 756-0627 1 S  Pulley, Flat Idler 3.5 in.
62  756-0974 2 /P Pulley, Transmission
63  703-2907 2 Cup, Bearing
64  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5
65 712-0324 3 /P Nut, Hex Insert Lock, 1/4-20
66  741-0600 2 S  Bearing, Ball
67  750-3176 1 Spacer, Idler
68  756-3085 1 Pulley, Idler 5.0 in.

WWW.mymowerparts.com



Page 51 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Hydraulic Drive, Lines And Filter Mfg. 4-20-98 & After

742

[9V] .
@
AN ////r@
Mu “ /// \m, /IWW\_ M“w wav e mm
) r~ //WN A\. &/xm \w e
s we s o\ / (L ss o
Z oo oo 1 ST e\ 0F)
Seerg |\ ,, mmmmmmm&,wﬁ Wv\.\w--l
Sr 4\ /e
- ] VW N/
< G N :
ey = i \
||||||||||||| e & /
........ b /RN /
Z / /
R —t ~ / /
, )/
/ /S
/ //
/ / /)
/ / //
/ S/
Y \\ y \
N / 4
ool ) / / /
Lo \ , \ \\ \
/ / //
T M@ 0D W I o / / \\ / //
© O O O © B O © / O ~./ v
| -+ O\ /A //
\ 3 N2
/ AN /)
N / SN SN S
VA TN ANAY L4 AN m“\ N/
e Fo | Yk - ) S
"/ L, AT
1 / ///// Jo= [/ g 1_////
/ 5 Sy B S
/ geg 3 Ny v
; [ [ ’ . . "o \ )
N \ | - S e N | 2
_L {2} 5. MMwV {9 m) H/MML\ ) AN x \\\
= =80 A5 O
Sy A e — S a3y B8R
@), | |—eecp) www-/ﬂ L i/ NN\ \ /7]
% W,_ J_W Am@\mW//ﬁwwwww \ KN\ [yt 1O / \ \ I .
w,v” / \JW & \_, \ mv.. \\ — / ’ \ ‘\ m N /
7 ~ !
/ — [1]/ z — N
/ M\MW) NB-Ra B 7 Hﬂw ¢ Ses ”
o~ -y P s w\ "
o ——ip ﬂw.\ W, mu.AV\v
<t B hl.
¥ : \
o .I%,\““_\ mmw i e P\
- N (- R i/
O T / \,\ /// \ / / N B
A , /.r_ 5 -2
g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Hydraulic Drive, Lines And Filter Mfg. 4-20-98 & After

Page 52 of 67

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0639 1 Tank Ass'y, Hydraulic Code 0498
737-3055 11qt S  Oil, Drive System
3 603-0358B 1 S Plate Ass'y, Skid Code 0498
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in.
5 603-0377A 1 S Arm Ass'y, Idler Includes Ref. No. 54 (2)
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH See Component Lists
8 1 Transmission Ass'y LH See Component Lists
9 703-2888 1 S  Bracket, Idler
10 703-3168 1 Bracket, Pulley Mounting
11 703-3169 1 Bracket, Cable Retainer
12 703-3174 1 Bracket, Cable Mtg.
13  710-0428 1 Screw, Hex Cap 1/4-28 x 1.25 GR5
14  710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .62
15  710-3008 4 /P Screw, Hex Cap 5/16-18 x .75 GR5
16  710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
17  710-0347 1 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
18  710-3103 2 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
19 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
20 710-3156 2 Screw, Hex Cap 5/16-18 x 2.50 GR5
21  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
22  712-0138 2 S Nut, Hex, 1/4-28
23  712-0333 2 S Nut, Hex, 1/2-20
24  712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
25  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18 GR5
26  712-3019 1 S Nut, Hex, 7/16-14
27  712-0117 1 S Nut, Hex Lock, 1/4-20
28  712-3050 8 /P Nut, Lug, 7/16-14
29  721-0223 3 S  Seal, Drain Plug
30 723-3071 1 Filter Element, Oil
31 727-3100 2 S  Fitting, Connector, 1/2 x 3/8
32 727-3116 2 S  Fitting, Connector
33  727-3155 1 Fitting, Tee, 1/2 x 1/2 x 3/4
34  727-3120 1 Tube, Inlet LH
35 727-3121A 1 Tube, Inlet RH
36 727-3153 1 Hose, Outlet LH
37 727-3154 1 Hose, Outlet RH
38  731-1449A 2 S Fan, 10 Blade
39 732-0478 1 S  Spring, Extension
40 732-0729 2 /P Wire Ring
41  736-0171 1 S  Washer, Lock, 7/16
42  736-0185 10 S  Washer, Flat, .406 x .75 x .06
43  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
44  736-0329 1 S  Washer, Lock, 1/4 1D
45  736-0342 1 Washer, Flat, .283 x .75 x .030
46  736-0921 2 S  Washer, Lock, 1/2
47  736-3015 1 S  Washer, Flat, .469 x .875 x .105
48  736-3089 4 /P Washer, Flat, 5/16 x .934 x .100
49  737-0280 1 S  Fitting, Grease
50 737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
51  737-3070A 1 Tube, Dipstick
52

738-0924 WWW. mymower B@rf@wFﬁM-Z& 375



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Hydraulic Drive, Lines And Filter Mfg. 4-20-98 & After

Page 53 of 67

Ref#  Part Number Qty S/P/F  Description
53  738-0940 1 /P Plug, Oil Drain
54  741-3063 2 Bearing, Sleeve, .628 x .75 x .625
55  746-3080 1 Cable, Declutching
56  747-3360 1 S Rod, Belt Retaining RH
57 747-3361 1 Rod, Belt Retaining LH
58  749-3040 2 Strut, Frame Code 0498
59  754-3076 1 S  V-Belt, Transmission Drive A-Section x 54.24
Lg
60  756-0625 1 Cable Roller
61 756-0627 1 S  Pulley, Flat Idler 3.5 in.
62  756-0974 2 /P Pulley, Transmission
63  703-2907 2 Cup, Bearing
64  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5
65 712-0324 3 /P Nut, Hex Insert Lock, 1/4-20
66  741-0600 2 S  Bearing, Ball
67  750-3176 1 Spacer, Idler
68  756-3085 1 Pulley, Idler 5.0 in.
69  710-0870 4 /P Hex Head / Wsh 3/8-16 x .625
70  712-0455 4 Retainer Nut 3/8-16

WWW.mymowerparts.com



678-9623 or 606-561-4983

For Discount Cub Cadet Parts Call 606

Page 54 of 67

742

ission

Hydrostatic Transm

(=) (9] m
o e 3
\ N 0 U
o oM < el \ s / ¥ o 4=
NS, © . 1,, T \ // ﬂém . \ w
VL , e\ A o
/.r V_A y \ / S A“H M"mw y w 3 n,umﬁﬂm ' 7 f””/
0-6) O-o-€ Ww-...m ,-”,V J. @ BRVEDr N me Sl ) S k,_t\f.-.wm@ y m_m swwm.uh - ”f »
= AR o _Ww“uex s B \_“
3 @ - A = AN 7 ) y
N D - W VAR N S—
A\ / P \ / \ » | .mr, s N \_
N . / & /) /S e /S / «/ i
Aloxmwv.mw.mmv o \,. \ Y, \ ;‘ , \ \ /
ﬁm““ _ myi.i-.-!..!i.i-..-.ﬂnwnvni,-..-!i.i.,i..-!-l\ "«w / \ _nw onr Lo !
/ f e @ ¢ ¥ pes
A \ / Ammmm._,v%v o ~
2 o / (<) g @

™ A
A/
\\ww N
&
N ,nm-u
ﬂmww/
7 Wmmu I
.
\
\
\ X)
N ©
\
. M
N [«
o

o
(&Y



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Hydrostatic Transmission

Page 55 of 67

Ref#  Part Number Qty S/P/F  Description
717-3402 2 S  Transmission Ass'y, Hydro
1 HG-70304 2 Housing Ass'y, Upper
2 HG-50301 2 Housing, Lower
3  HG-70299 2 S  Center Section Assembly
4  HG-9008000-0128 2 /P Seal, Lip
5 HG-2003018 2 /P Spacer
6 HG-2003016 2 /P Ring, Wire Retaining
7  HG-2003052 2 /P Ring, Retaining
8 HG-2003043 2 S  Bearing, Ball
9 HG-2003023 4 S Bearing, Cradle
10 HG-2003087 2 /P Swashplate, Variable
11 HG-50551 2 S Bearing, Thrust
12 HG-50303 2 Shaft, Input
13 HG-2003017 2 /P Washer, Block Thrust
14  HG-2003014 2 /P Spring, Block
15 HG-70079 2 S  Block Assembly, Cylinder
16 HG-70082 2 /P Block Assembly, Cylinder
17  HG-50304 2 Shaft, Output (Motor)
18 HG-50552 2 /P Bearing, Thrust
19 741-0361 2 S Bearing, Ball
20 HG-2000022 2 /P Ring, Wire Retaining
21  HG-50329 2 /P Ring, Retaining
22 HG-50649 2 Retainer, Motor Bearing
23  HG-2000015 2 /P Guide, Slot
24  HG-50807 2 Arm, Trunnion
25 HG-9008000-0126 2 /P Seal, Lip
26  HG-50733 2 Arm, Control
27  712-0237 4 S Nut, Hex Lock, 5/16-24
28  HG-50426 2 Stud, Short, 5/16-24
29 HG-50281 2 Puck, Friction
30 HG-2003554 2 S Plate, Bypass
31 HG-2003555 2 Actuator, Bypass
32 HG-45074 2 /P Seal, Lip
33  HG-50270 2 Arm, Bypass
34 HG-44870 2 Ring, Retaining
35 HG-50002 4 /P Pin
36 HG-50016 6 Screw
37 HG-2000029 2 Spring, Charge Relief
38 HG-9001214-2500 2 Ball
39 HG-50578 2 /P O-Ring
40 HG-50331 2 /P Gasket
41  HG-44876 18 /P Screw, Self Tapping
42  HG-9005110-8700 2 /P Plug, Drain
43  HG-50273 2 /P Gerotor Assembly
44  HG-9004101-1340 2 /P O-Ring
45  HG-50260 2 Cover, Gerotor
46  HG-50095 4 Screw
47 HG-50651 2 Plate, Relief
48 HG-50653 2 /P Screw
49  HG-50650 4 Ring, Retaining
50 736-0371 2 /P Washer

WWW.mymowerparts.com



Page 56 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Ignition, Electrical And Flywheel

742

o
- /
() | ,, 2]
/ / ,_, .1./
NV e
/a () \1 /
C @& \\ /
IIIIII.# AT \ _Aﬁﬂ../
R am,m\ o
/ O
N
/Wnnmw\\ “v m
M~ <t m
| - .
, %)
n @w _ / m
< _m.._ﬂ --wuuwyﬁ/ © ) &mmmmﬁmm S
- ol \ y L AN , y N ”/
36 S &“m\ AV /0N w
_< \“Hm“.llll ImmNﬂHw”wiw \\ LN“\\ \\ ¢ \ \\ \lﬂﬂ O
@roi a ®f gy £, \ At V| 3
T @/ 27« A>_ w c
e/ M. // L\nmmmmmw /w \\ \ y
1y ,N m-mﬂ- m\ \ /.P, . QL m
RN WY \ /) -
T\ 4 A
# fm“\\ // H L‘_I( \m HM
\ T seghsmmm,n
@
™ m — |
P h__EA mv/ v — mm
87 O
\ <A
it \
A_M,",\N_V“w )
@WE ,/&m /7 ) “““\
/ / \A /”/(.\ “\
\ \ e
/ \
[aV] ()



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Ignition, Electrical And Flywheel

Page 57 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-12-086-14 1 Screw, Hex Flange, M10 x 1.5 x 46
2 KH-12-468-03 1 /P Washer, Plain 3/8
3  KH-12-109-03 1 Cup, w/Screen (Includes 4)
4  KH-M-0545010 3 /P Screw, Hex Flange, M5 x 0.8 x 10
5 KH-M-0639016 4 S  Screw, Hex Flange, M6 x 1.0 x 16
6 KH-12-112-01 4 S  Spacer, Fan
7  KH-12-157-02 1 S Fan
8 KH-X-42-15 1 /P Key
9 KH-41-403-09 1 S  Rectifier-Regulator 15 Amp
10 KH-X-22-11 1 Washer, Lock 1/4
11  KH-X-25-5 1 Washer, Plain 5/16
12 KH-M-0639016 2 S  Screw, Hex Flange, M6 x 1.0 x 16
13 KH-236602 1 S  Connector, Rectifier-Regulator
14  KH-12-025-33 1 Flywheel
15 KH-M-0548025 2 Screw, Hex Cap, M5 x 0.8 x 25
16  KH-48-155-01 1 /P Connector- Wire Harness
17  KH-24-085-01 1 S  Stator 15 Amp
18 759-3336 1 /P Spark Plug
19 KH-X-728-1 2 Clip, Cable
20 KH-12-584-01 1 S Module, Ignition
21  KH-M-0545020 2 /P Screw, Hex Flange, M5 x 0.8 x 20
22  KH-M-0545010 2 /P Screw, Hex Flange, M5 x 0.8 x 10
KH-25-518-29 1 /P Wire Lead, Ground (Black- 6") Not Shown
KH-12-518-01 1 Wire Lead (White-19") Not Shown
KH-25-518-05 1 Wire Lead, Regulator (Black- 5") Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Fe} QM/

] - uw\m/ .8
(Orer- — LN 7 )
B / X \ - /A / )
) / o ¥ 0 55_.. /]
0] \..\\xwm,w/ / / & sssx?
& = >,--V_n Ve \ AN
o 1 //me“\,m (\ ‘A A“H/Vy ///\\\ BN
\ vv a,, \\ / AA /W, n),_
\ ] / A / / -
\ /S Vvy \
\ ¥ I
ﬁVV \\\\\M% 3 \\@ ] \\ \\ /Ww, (/ y \AJ\ .//
\ A s \ sx \\ \“A ' ﬁmv/ A\mw \ &~
) ’ -~ \mr\ 78-S AAN//\ " \ nmwm NN
VA \N“Q\ VNN ) S I
YNV 1Y VAN /e N
/e Ses 0N & N\ / 9
7/ Av / \AK 1/ \\ / \‘ N \ / / 0
\ \ a / / \5 /
/{0 / § ) “\\\ / \\./ \ !/ / N o
\\ / \\ \\ \\ \“\ \\ po -~ / / \\ \\
DYV &/ Vi A Ny i Sy— < <
/ Sm“.ﬂmmw_ Yy o \H =° u\&\}w@ \ 7 ;
/ \ ¥ // m,mw.A \\ / \\“m\)ruﬂ - pu—— Q \ qu: ; A
(S NN INYS R ) e o \ \g
SHDN N\ ol N2/ G \ N
,// A == A \ = uf /m\ﬂ y Y / ,/ / ) VH
S 4 /W ///m\ / \\ / \m\ A/ J¢ Vy/mmmﬁwmuwumwv / // Mmm&,w \\ \Nw‘_\ YR w @5
<7 , YA NN W 0 o m WA he—) o T
_ _ SN T AN D == & /7
™ / ,mw/ /V\ / /e mnﬁuzm* "3 WA\Mmm_ < / / { . / amm./.ATM,.VMMM// \ \ / /
/ o e xs 8§ \ \ s V% / /yw \
/Y S N | ) N/ g [ /]
& / . /' J_MM///%W S o & / / wrﬂw ® Mww & ;
"ﬂw llllll > .w. A \ / \,\\\ MM . AVML N o / / // A%”J Aw\ @w/ fnlmlm.v mey/am.u.mwﬂ....IAHHHHHWWV
- Y W
\ . EE Ry e it
s\ /mmmmwvwm\ R - % a”uv_ AR \ \\
@ --,.// &~ /m\wm&?ﬂ g o (¢ N\ \ / / \ & /
< o /N T N\ b \e® v\ , /
%u \,V al \!ﬁmww /vmu /,mw / // // \ & /”, \ \ P \\
3 & T/ AR\ \ \ N\ & /
e & < \ V== LK Ny M; b , N\ ® /
5 R WL\ v 8 20 @ g O\ ¥ /
\ AN I~ /
© // o /
c ) N /
A / ~ \ \
= \ /
Q <+ /
2 & /
AN v . ,
< £ /
N - /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Lift System And Linkage

Page 59 of 67

Ref#  Part Number Qty S/P/F  Description
1 603-0257 1 /P Fork, Lift
2 603-0313 1 S  Shaft, Lift
3 603-0327 1 Handle Ass'y, Lift, Code 0498 Includes Ref.
No. 43
4  603-0370 2 Link Ass'y, Pivot, Includes Ref. Nos. 29 and
41(2)
5 603-0401 1 S  Arm, Lift Code 0498
6 603-0422 1 S  Bracket, Shaft Mtg. LH, Code 0498 Includes
Ref. No. 42
7 603-0423 1 Bracket, Shaft Mtg. RH, Code 0498 Includes
Ref. No. 42
8 703-2621 2 Link, Adjustable Deck Lift
9 703-2772 1 Plate, Deck Height Adjustment Code 0498
10 703-2780 2 Link, Parallel Lift
11  710-0431 2 /P Bolt, Carriage, 3/8-16 x 1.5
12 710-0216 7 /P Screw, Hex Cap, 3/8-16 x .75 GR5
13  710-3011 1 /P Screw, Hex Cap, 3/8-16 x 2-1/4
14  710-3083 2 /P Screw, Hex Cap, 5/16-18 x 1.38 GR5
15  711-0642A 1 /P Button, Handle
16 711-0773 2 Link, Eye Bolt Adjustment
17  711-3266 2 S  Clevis Pin, w/ Detent Ball
18 712-0206 2 S Nut, Hex, 1/2-13
19 712-0290 1 /P Nut, Hex Center Lock, 7/16-14
20 712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
21  712-3009 2 S Nut, Hex Center Lock, 5/16-18
22  712-3020 2 S Nut, Hex Insert Lock Jam 3/8-16
23  712-3056 2 /P Nut, Hex Jam, 5/8-18
24 723-0453 2 Link, Parallel
25  731-3158 1 /P Grip, Deck Lift Handle
26 732-3097 1 Spring, Compression
27  736-0287 4 S  Washer, Flat, .79 x 1.24 x .06
28  736-0300 1 S  Washer, Flat, .406 x .875 x .06
29  737-0280 3 S  Fitting, Grease
30 738-0183 1 S  Bolt, Shoulder
31 738-0380 2 S  Bolt, Shoulder
32 738-0507B 2 S  Bolt, Shoulder
33  738-3150 1 Bolt, Lift Handle Shoulder
34  738-3151 2 Bolt, Shoulder
35  747-3255 1 Rod, Parallel Link Front Mtg.
36  747-3267 1 Rod, Lift Handle
37  747-3275 1 Rod, Connecting LH
38  747-3276 1 Rod, Lift Link
39 747-3286 1 Rod, Connecting RH
40  750-3200 3 Spacer, .448 x .688 x .673
41  741-0229 4 Bearing, Flange, 1.0 ID
42 741-0376 2 S Bearing, Flange, .75 1D x 1.0 OD
43  741-3081 1 Bearing, Sleeve, .75 x .875 x 1.25
44  732-0556 1 S  Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 60 of 67

742

Oil Pan And Lubrication

iy

s \
‘\ ) uM, , /

J— ,

—

A /ﬂ(\“mnu

et o e

o |

L

N
i =

wﬁmy_g
f..m“w 0

a\|

-

\
//f v\\i/wv lww.u )
' S

LO o
h e -

[{®]

/

/ \ ¢
[ KB
> AN

) _‘““\ LA

/ofT ,,v.--w,c

4

M~

P V” I“...ﬂlll...

{
L L A
AN / w/ O- \ \ /

&
‘Mu

AU
7))
2\

\
~ \\ Y,

\,
4 //n/
A \
Iflhl-\

/ﬂy \\

e

)

~

(mey
) /
iy ‘aar 4V
\‘\” / \H\ \\
) ﬁu\\ \ azzeh) \
ﬂfumv.._m.. o \ / «

[\

e
3

‘f

v

Ny

0) Y

‘
I/ (

l

Y\

,,.
/ , \
/ \ \

1

—— |

)
N
~
///JV
» ...,.””I_Emmuv
\
)
/
/r!.i;““\

(&)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Oil Pan And Lubrication

Page 61 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-12-038-01 1 Dipstick Ass'y (Includes 2-3)
2  KH-25-755-13 1 /P Cap Kit, Oil Fill (Includes 3)
3  KH-12-153-03 1 O-Ring, Dipstick
4  KH-12-153-02 1 S  O-Ring,Upper Oil Fill Tube
5 KH-12-123-04 1 S  Tube, Oil Fill
6 KH-M-0545020 1 /P Screw, Hex Flange, M5 x 0.8 x 20
7 KH-12-153-01 1 S  O-Ring, Lower OIil Fill Tube
8 KH-25-162-07 1 Screen, Ol
9 KH-12-096-03 1 S  Cover, Oil Pick-up Screen
10 KH-M-0545016 1 S  Screw, Hex Flange, M5 x 0.8 x 16
11  KH-52-050-02 1 S  Filter, Ol
12 KH-12-199-45 1 S PanAss'y, Oil (Incl. 13, 14, 17-20
13  KH-25-462-09 1 /P Valve, Oil Pressure
14  KH-X-75-2 1 Plug, Pipe
15 KH-X-75-1 1 Plug, Square Hd 1/8
16  KH-X-75-10 2 S  Plug, Square Hd 3/8
17  KH-12-393-01 1 Pump Ass'y, Oil
18 KH-12-153-06 1 O-Ring, Oil Pump Cover
19 KH-12-096-34 1 Cover, Oil Pump
20 KH-M-0545016 3 S  Screw, Hex Flange, M5 x 0.8 x 16
21  KH-12-032-03 1 /P Seal, OIil (PTO End)
22 KH-24-086-16 11 S  Screw, Hex Flange, M8 x 1.25 x 45
23 KH-24-086-17 1 S  Screw, Hex Flange, M8 x 1.25 x 45

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 62 of 67

742

Parking Brake And Linkage

w
r=
Te]
RN
[aV]
e / /
«© // \ ,Mu
- \ A
\ \ /RSN
\ N\ /)
\ \ I

\
AL
~1

\;

[46]

0

-

7 /7

{_cz -
v/ m.ﬂﬂ S 3
Y \MN

A
N //N
LY,
\ / A4 a\‘
\ /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742 Page 63 of 67
Parking Brake And Linkage

Ref#  Part Number Qty S/P/F  Description

1 603-0461A 1 S  Shaft, Park Brake Pedal

2 703-2806 1 Bracket, Pedal Mounting

3 703-2807B 1 S  Bracket, Foot Pad Mounting

4  703-2856 1 Bracket, Park Brake

5 703-2857 1 Bracket, Rod Retainer

6 703-3073 1 Plate, Support

7 703-3074 1 Bracket, Brake Rod Stop

8 703-3076 1 Plate, Brake Link

9 710-0134 5 /P Bolt, Carriage, 1/4-20 x .62
10 710-3168 2 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
11  710-3178 2 /P Bolt, Carriage, 3/8-16 x .75 GR5
12 711-1088 1 Pin, Clevis, 1/4 x 6.65
13 711-3357 2 S Ferrule
14  712-0314 4 Nut, Hex Jam, 1/4-28
15 712-0431 6 S  Nut, Hex Flange Lock, 3/8-16
16 712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
17  714-0104 4 S  Pin, Internal Cotter
18 714-0127 1 /P Pin, Cotter, 1/16 x .75
19 714-3004 1 Pin, Cotter, 3/32 x 1.25
20 715-0120 2 S  Pin, Spiral, 3/16 x 1.0
21  718-3090 2 Arm, Brake
22  731-3165 1 S  Lever, Park Brake Engagement
23  732-0463 2 S  Spring, Extension, .75 O.D. x 5.0
24  732-0800 2 Spring, Extension
25  732-0857 1 Spring, Extension, .5 O.D. x 2.25
26  735-0251 1 Foot Pad, Brake
27  736-0160 3 S  Washer, Flat, .536 x .930 x .05
28  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
29  738-0137A 1 S  Bolt, Shoulder, .340 x .285:1/4-20
30 741-0324 4 S Bearing, Hex Flange, .506 I.D.
31  747-3266A 2 /P Rod, Brake
32 747-3272 1 Rod, Park Brake Retaining
33  747-3284 1 Rod, Hydro Pump Release RH
34  747-3293 1 Rod, Park Brake
35 747-3317 1 Rod, Park Brake Support
36 747-3318 1 Rod, Brake Connecting
37 747-3363 1 Rod, Hydro Pump Release LH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 64 of 67

742

Seat Assembly Mfg. 4-19-98 & Before

- /A
N \ o __m- awu”uvlm@ AW”n,/
ﬁ,, \ MMw/ . ,,A””,.--m-/._.u&// |
VNN S e
N, / @/ // \ \ \ N\ / 5 /, AR
/AN LN ALY

A \ 4 A NS L
\ / / /” VT %ﬁ/ ||,.. ke o p - M /J/V(\ /s\,,/

\ \ \ / // \ WV .@\ \Q AN ™
N2 NG G
\V\\\\\ \\\\M % = W WHHHHM%HHX
sty B
17 - % ,/;
\\ \\ \\ \\ =~ //
[/ \A \ N\
\ \\ \\ \\ / \\\\ / //
(/) A \
//M““ﬂ\“\m m|m/\ \ /
\111// vy / o
VN \ el
/ /// ywmﬁm\@ﬁ ,ihnug, u
\ / @ J A/u\\\\\\..ﬁq
N [ A
= L/
/ /
/ \
/ /
/ /
3 /
Y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Seat Assembly Mfg. 4-19-98 & Before

Page 65 of 67

Ref#  Part Number Qty S/P/F  Description

1 603-0294 1 S  Seat Base
2 603-0318A 1 Plate, Seat Spring Mtg.
3 603-0470 1 S  Bracket, Seat Mounting
4  710-1260 4 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
5 710-0520 2 /P Screw, Hex Cap, 3/8-16 x 1.5 GR5
6  710-0347 2 /P Screw, Hex Cap, 3/8-16 x 1-3/4 GR5
7  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
8  712-3005 2 S Nut, Hex Flange Lock, 3/8-16 GR5
9 714-0104 2 S  Pin, Internal Cotter

10 720-0190 1 S  Knob, Seat Adjustment

11  731-3154 4 Seat Slide

12 732-0827 1 Spring, Torsion

13  732-3080 2 S  Spring, Compression

14  732-3098 1 Spring, Index

15  736-0227 2 S  Washer, Flat, .390 x 1.5 x .134

16  738-0296 2 S  Bolt, Shoulder, .437 x .268:5/16-18

17  738-0372 4 S  Spacer, Shoulder, .38 I.D.

18  738-3156 2 Spacer, Shoulder

19 738-3166 2 Spacer, Seat Pan Shoulder

20 747-3342 1 Rod, Seat Pan Lock

21  757-3006 1 Seat Assembly

22  757-3009 1 Seat Arm (Set of Two)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 66 of 67

742

Seat Assembly Mfg. 4-20-98 & After

- /A
N \ o __m- awu”uvlm@ AW”n,/
ﬁ,, \ MMw/ . ,,A””,.--m-/._.u&// |
VNN S e
N, / @/ // \ \ \ N\ / 5 /, AR
/AN LN ALY

N SN A \ An By =) \_
\ / / /” - %ﬁ ,||,.. ek o Punu - M /J/V(\ /s\,,/

\Q /AN N

\\ / \U\\\\a ........ I/ W) l/ll
i ,\\ o \ f}% /
\ \ \\\ \\ . f
\\ \ / \\ \\ =~ //
[/ \A \ N\

s / / / 7 \ : \\\ \ /

( / \“\ Ao \

//M““ﬂ\“\m m|m/\ \ /
= \
LN \ o
/ // \ ywmﬁm\@ﬁ ,ihnug, u

\ . / @ J A/u\\\\\\..ﬁq
N [ A
A== lo/
/ 42
/ /
/ /
/ /
9V \\
4V ™

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

742

Seat Assembly Mfg. 4-20-98 & After

Page 67 of 67

Ref#  Part Number Qty S/P/F  Description

1 603-0294 1 S  Seat Base
2 603-0318A 1 Plate, Seat Spring Mtg.
3 603-0470A 1 Bracket, Seat Mounting
4  710-1260 4 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
5 710-0520 2 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
6  710-0347 2 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
7  712-3004A 2 /P Nut, Hex Flange Lock 5/16-18 GR5
8  712-3005 2 S  Nut, Hex Flange Lock 3/8-16 GR5
9 714-0104 2 S  Pin, Internal Cotter

10 720-0190 1 S  Knob, Seat Adjustment

11  731-3154 4 Seat Slide

12 732-0827 1 Spring, Torsion

13  732-3080 2 S  Spring, Compression

14  732-3098 1 Spring, Index

15  736-0227 2 S  Washer, Flat, .390 x 1.5 x .134

16  738-0296 2 S  Bolt, Shoulder .437 x .268:5/16-18

17  738-0372 4 S  Spacer, Shoulder, .38 I.D.

18  738-3156 2 Spacer, Shoulder

19 738-3166 2 Spacer, Seat Pan Shoulder

20 747-3342 1 Rod, Seat Pan Lock

21  757-3006 1 Seat Assembly

22  757-3009 1 Seat Arm (Set of Two)

WWW.mymowerparts.com



